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Please order the parts with a part number.

Item Parts No. Description I/C QTY N/O Opt. 1 Opt. 2 NOTE

001C1 629071-4 STATOR 220V-240V 1

002 256153-5 PIN 3 1

003-1 619033-0 ROTOR 100V-240V 1

004 256153-5 PIN 3 1

005 253853-8 FLAT WASHER 15 1

006-1 211226-1 BALL BEARING 1511 1

007 342897-4 SAFETY COVER (L) 1

008 224227-0 OUTER FLANGE 50 1

009 252087-0 HEX. NUT M12-19 1

010 342895-8 SIDE COVER (L) 1

011 224225-4 FLANGE 50 1

012 257114-8 RING 12 1

013 342893-2 TOOL REST (L) 1

014-2 265421-5 HEX. BOLT M8X15 1

015 913206-0 SET SCREW M5X8 1

016Q1 691424-7 POWER SUPPLY CORD 0.75-3-2.5 1

017D_ 687669-3 STRAIN RELIEF 1

018 652014-1 PAN HEAD SCREW M4X8 1

019 263002-9 RUBBER PIN 4 2

020-1 315807-4 HOUSING (A) 1

021-1 315922-4 HOUSING (B) 1

022D_ 645344-7 CAPACITOR(METALIZED FILM) 1

023-1 911113-1 PAN HEAD SCREW M4X10 1

024 253853-8 FLAT WASHER 15 1

025-1 211226-1 BALL BEARING 1511 1

026 341323-0 ADJUST PLATE 2

027 342898-2 SAFETY COVER (R) 1

028 257114-8 RING 12 1

029 224225-4 FLANGE 50 1

030 911101-8 PAN HEAD SCREW M4X6 6 *

030-1 911108-4 PAN HEAD SCREW M4X8 O 6

031 342896-6 SIDE COVER (R) 1

032 931602-0 HEX. NUT M12 1

033 224227-0 OUTER FLANGE 50 1

034 911211-1 PAN HEAD SCREW M5X12 6

035 651502-5 SWITCH W115ADT-2 1

036 911319-1 PAN HEAD SCREW M6X14 4

037 342894-0 TOOL REST (R) 1

038-2 265421-5 HEX. BOLT M8X15 1

039 421296-4 RUBBER CAP 4

040 911231-5 PAN HEAD SCREW M5X20 4

041 953106-2 RIVET 0-5 2

042 855522-3 NAME PLATE 9306S 1

043 911001-2 PAN HEAD SCREW M3X6 2

044 342892-4 UNDER COVER 1

045 911101-8 PAN HEAD SCREW M4X6 2 *

045-1 911108-4 PAN HEAD SCREW M4X8 O 2

048 911111-5 PAN HEAD SCREW M4X10 1
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049 253906-3 WAVE WASHER 26 1

400 794337-2 GRINDING WHEEL 150-60 1 *

400-1 794038-2 GRINDING WHEEL 150-60M O 1 *

400-2 A-47189 GRINDING WHEEL (BENCH,150) < 1

401 794336-4 GRINDING WHEEL 150-36 1 *

401-1 794037-4 GRINDING WHEEL 150-36M O 1 *

401-2 A-47173 GRINDING WHEEL (BENCH,150) < 1


